
DETAIL  A

 

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Hitch Weldment Assembly (Includes Item 2)6973001511

Alignment Arrow Decal6973003412

3/8-16 X 3" LG Square Neck Carriage Bolt6973001633

3/8-16 Flanged Nut69730014114

3/8-16 X 1" LG Square Neck Carriage Bolt6973001385

A

Pile Driver Leaf Plow

J.C.B

3

4

Note: 

1)  When referencing Left and Right sides

      of the machine, we always refer to the

      operator's Left and Right 

 

2)  Scan the QR code below for a video 

      of the installation procedure:

 

 

1

2

5

4



DETAIL  B

 

B

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Main Plow Plate6973000411

Main Plow Plate Rubber Strip6973000312

Rubber Strip Mounting Plate6973000913

Adjustable Sliding Bracket Right6973001714

Adjustable Sliding Bracket Left6973001815

3/8-16 X 3" LG Square Neck Carriage Bolt6973001646

3/8-16 Flanged Nut69730014177

3/8-16 Nylock Nut6986007568

Large Flat Washer 1.5" OD69730033109

3/8-16 X 1" LG Square Neck Carriage Bolt697300131310

Frame Weldment69730019111

Eyebolt 69730020212

Square Tube End Cap69730021213

Sliding Bracket Spacer69730022414

Eyebolt Cap69730023215

Lift Spring69730001216

Pile Driver Plow Decal69730024117

Danger Decal69730025118

Notice Decal69730026119

Edge Guard Main Plow Plate  Top 34" LG69730027120

Edge Guard Main Plow Plate Handle 6.5" LG69730028221

Edge Guard Main Plow Plate Handle 5.5" LG69730029222

3/8-16 X 2" LG Square Neck Carriage Bolt69730034223

8

7

15

12

4

5

13

20

17

14

6

9

16

20

11

Main Plow Plate 

Parts List

J.C.B

19
21

22

18

1

10

7

23

10

3

2

8

9



DETAIL  C

Parts List

DESCRIPTIONPART NUMBERQTYITEM

Left Wing Plate6973000611

Right Wing Plate6973000512

Wing Rubber Strip6973000223

Wing Rubber Mounting Plate6973000824

Wheel Bracket Assembly6973003025

Flat Free Caster, Swivel6973003126

3/8-16 X 3/4" LG Square Neck Carriage Bolt6973003287

3/8-16 Flanged Nut69730014228

Wheel Bracket Reinforcement Plate6973000729

3/8-16 X 1" LG Square Neck Carriage Bolt697300131410

Right Wing Assembly (Includes All Items 2-10)69730012111

Left Wing Assembly (Includes All Items 1,3-10)69730011112

C

5

3

2

4

Wing Plow Plates Parts List

J.C.B

1

8

8

7

6

10

8

11
12

10

9


	D'ttach Pile Leaf Plow 1.pdf
	D'ttach Pile Leaf Plow 2.pdf
	D'ttach Pile Leaf Plow 3.pdf

